
 

 

  

  

 

  

Rivanna Water & Sewer Authority 
  695 Moores Creek Lane 

 Charlottesville, Virginia 22902 

 

 

Our knowledgeable and 

professional team serves 

the Charlottesville, 

Albemarle, and UVA 

community by providing 

high-quality water and 

wastewater treatment, 

refuse, and recycling 

services in a financially 

responsible and 

sustainable manner. 

OUR MISSION 

 

Capital Improvement Plan 

Fiscal Years 2025-2029 

Adopted May 2024 

 

Moores Creek AWRRF Lighting 

Moores Creek AWRRF Cogeneration 

South Rivanna Water Treatment Plant 
Beaver Creek Reservoir 

Moores Creek AWRRF 

South Fork Rivanna River 

Ragged Mountain Reservoir 

South Rivanna Water Treatment Plant Beaver Creek Reservoir 
[...]
purchased as part of the SFRR to RMR raw water main preliminary design and right of way 
acquisition project. 

 
3.  South Fork Rivanna Reservoir to Ragged Mountain Pipeline, Intake and Facilities: The South 

Fork Rivanna Reservoir (SFRR) to Ragged Mountain Reservoir (RMR) Pipeline is a part of the 
approved and permitted Community Water Supply Plan.  The pipeline and associated facilities 
will give RWSA the ability to move water between the two reservoirs, further enhancing the 
management capabilities of the Urban System water supply.  The SFRR to RMR Pipeline, 
Intake, and Facilities Project will include construction of a 36” raw water pipeline, connecting 
SFRR and RMR, a new raw water intake and pump station at SFRR to bring total withdrawal 
capacity from SFRR to 41 MGD, and a discharge pipe at RMR to enable placement of the 
transferred water at the appropriate depth.  Design and construction of approximately 380 LF of 
piping along the alignment, as a betterment opportunity through the Victorian Heights 
development, located on Woodburn Road, is also included in the work.  Construction of the new 
intake and pump station will permanently close the existing boat ramp on RWSA property at 
SFRR to the public.   

 
In addition, this project will also include raising of the RMR pool an additional 12’, to bring the 
normal pool of the reservoir to the full design elevation of 683’.  This portion of the project will 
include all clearing and grading work necessary to facilitate the raise, along with a geotechnical 
evaluation of the existing dam, and coordination with all community stakeholders impacted by 
the work.  Prior to the completion of the SFRR-RMR pipeline, filling will take place as 
conditions allow via the existing Sugar Hollow Raw Waterline. 

 
4. South Fork Rivanna Reservoir Aeration & Ragged Mountain Reservoir Hypolimnetic 

Oxygenation Systems: Through RWSA’s ongoing Reservoir Water Quality Monitoring Program 
and the South Fork Rivanna Reservoir (SFRR) to Ragged Mountain Reservoir (RMR) 
Pretreatment Evaluation Study, water quality benefits for an Aeration System at SFRR and a 
Hypolimnetic Oxygenation System at RMR have been identified.   While these systems would 
be configured differently for each reservoir, the purpose of each system is to inject Oxygen into 
the depths of each reservoir.  Iron and manganese concentrations are reduced, thus improving 
water quality within the reservoir and for downstream treatment processes.  



 

 
 

15 

Community Water Supply Plan 
 

Line
No.

Proj. 
No.

Project Description
Current CIP

Adopted 5/2023
Proposed      
Changes

Current Capital
Budget

FY 2025 FY 2026 FY 2027 FY 2028 FY 2029
Recommended  

CIP

Work-in-Progress
(Prev. Expenses 

6/30/2023)

1 20.03

Ragged Mountain Reservoir 
to Observatory Water 

Treatment Plant Raw Water 
Line

$33,000,000 $500,000 $3,900,000 $6,290,000 $9,110,000 $9,100,000 $5,100,000 $33,500,000 $436,775

2 20.04

Ragged Mountain Reservoir 
to Observatory Water 

Treatment Plant Raw Water 
Pump Station

$11,300,000 $1,050,000 $2,175,000 $2,065,000 $3,170,000 $3,170,000 $1,770,000 $12,350,000 $346,983

3
20.48
20.49

South Fork Rivanna 
Reservoir to Ragged 

Mountain Pipeline, Intake & 
Facilities

$39,665,000 $35,660,000 $4,780,000 $2,600,000 $15,935,000 $15,980,000 $16,490,000 $19,540,000 $75,325,000 $295,733

4 23.02

South Fork Rivanna 
Reservoir Aeration and 

Ragged Mountain Reservoir 
HLOS Systems

$1,400,000 $5,200,000 $1,500,000 $5,100,000 $6,600,000

TOTAL $85,365,000 $42,410,000 $10,855,000 $10,955,000 $28,215,000 $28,250,000 $24,860,000 $24,640,000 $127,775,000 $1,079,491

Projected Future Expenses by YearFive-Year Capital Program

 
 
 
 



 

16 
 

 

Urban Water Treatment Plants and Reservoirs 
 
The Urban Water Treatment Plants and Reservoirs consist of the Observatory Water Treatment 
Plant (OBWTP) and Ragged Mountain/Sugar Hollow Reservoir System which is comprised of the 
water treatment facility on Observatory Mountain and the associated raw water infrastructure that 
stores and conveys source water to the plant.  The raw water storage system includes the new 
Ragged Mountain Dam (constructed in 2014, with a useable raw water storage capacity of 1.44 
billion gallons) and the Sugar Hollow Dam (originally constructed in 1947, upgraded in 1999 and 
downstream discharge improvements completed in September 2014, with a useable raw water 
storage capacity of 339 million gallons as updated by a 2015 bathymetric survey).  The system 
also includes 17.6 miles of 18-inch raw water cast-iron mains, originally installed in 1908, 1922, 
and 1946.  The Sugar Hollow Raw Water Main historically conveyed water from the Sugar Hollow 
Dam to the Observatory Water Treatment Plant, however, as a result of the New Ragged Mountain 
Dam project, the main now discharges directly into Ragged Mountain Reservoir. The remaining 
downstream section of the Sugar Hollow main now conveys raw water from the Ragged Mountain 
Reservoir to the treatment plant. The line crosses the Mechums River (where an abandoned 
pumping station is sited) on its way to Ragged Mountain Reservoir, and eventually passes through 
the Royal Pumping Station and terminates at the OBWTP.  The Ragged Mountain Raw Water 
Main conveys water from the Ragged Mountain Reservoir through the Stadium Road Pumping 
Station and terminates at the OBWTP. 
 
It also includes the South Rivanna Water System which is comprised of the source water, storage, 
conveyance and treatment infrastructure currently serving the urban area from the South Fork 
Rivanna River.  The system includes the South Fork Rivanna Reservoir and Dam (built in 1966) 
with a raw water storage capacity of 1,248 MG of which 885MG is useable. The Dam is co-located 
with the raw water intake and pump station, as well as a small hydroelectric generation facility.  
The source water from the South Rivanna Reservoir is treated at the South Rivanna treatment plant 
(12-mgd rated capacity).  
 
The North Rivanna Water System is also a part of this area and is comprised of a river intake and 
raw water pumping station on the North Fork of the Rivanna River, as well as the North Fork 
Water Treatment Plant (2-mgd rated capacity built in 1973). The North Rivanna System provides 
water to the ACSA service area located along US Route 29, between Forest Lakes subdivision and 
Piney Mountain Road.  
 
Project Descriptions: 
 

5. Observatory Water Treatment Plant Improvements: The Observatory Water Treatment Plant was 
originally constructed in the mid-1950s, and prior to this project, much of the original equipment 
remained.  As a result, that equipment was inefficient, prone to unexpected failure, and did not 
have readily accessible replacement parts.  Based on a Needs Assessment Study, the plant is 
undergoing a wholesale upgrade including improvements to the flocculators, sedimentation 
basins, filters, and chemical feed facilities to enhance future reliability.  In addition, the existing 
reinforced concrete flume, which conveys treated water from the sedimentation basins to the 
filters, is being replaced, filter control valves and piping are being replaced, and electrical and 
SCADA control systems are being upgraded.  A portion of this project was previously completed 
during the Granular Activated Carbon (GAC) project, where the flocculator systems were 



 

17 
 

upgraded with new mechanical and electrical equipment, including variable speed drives for 
optimal efficiency.  In addition to providing needed equipment upgrades, these improvements 
will increase the plant’s capacity from 7.7 million gallons per day to 10 million gallons per day 
to provide needed reliability and redundancy in the Urban System.  As part of this capacity 
increase, the plant’s GAC treatment capacity is being increased as well, with the addition of four 
GAC contactors.  A large portion of this project has been completed with only final startup and 
testing of the new chemical systems, final instrumentation and SCADA programming efforts 
and punch list items remaining. 

 
6. Observatory Water Treatment Plant – Hypo Tank Replacements: Sodium hypochlorite is fed at 

the OBWTP for disinfection of the treated water and maintenance of a free chlorine residual in 
the distribution system.  The chemical is stored in two 12,000 gallon fiberglass reinforced plastic 
(FRP) tanks in a separate building at the plant which was constructed in 1999.  One of the 
existing tanks is original to the building and the second tank was installed in 2005.  Due to the 
age of the tanks and the critical nature of this chemical usage at the plant, the intent of this project 
is to replace the two existing tanks with new 12,000-gallon FRP tanks.  In addition to the tanks 
themselves, this project would include the replacement of access ladders, platforms, piping 
connections and tank tie-downs. 

 
7. Observatory Water Treatment Plant – Backwash Basin Sludge Removal and Inspection: The 

concrete backwash basins were built in the 1920’s and 1950’s as part of the original water 
treatment plant to be used as open storage for the filtered water. They are currently used to settle 
solids out of the backwash water before it is decanted to the sanitary sewer system.  This project 
involves removal of the settled sludge and a complete inspection of the basins to determine the 
extent of concrete repairs needed to extend their useful life. 

 
8. South Rivanna Water Treatment Plant Improvements: The South Rivanna Water Treatment Plant 

previously completed limited upgrades as part of the Urban Granular Activated Carbon 
project.  Over the course of that project, several other significant needs were identified and 
assembled into this single improvement project.  Under this project the following improvements 
are being made: a new alum and fluoride storage facility; installation of two additional filters to 
meet firm capacity needs and new filter control panels; building around the lime storage 
facilities; the addition of a second variable frequency drive at the Raw Water Pump Station as 
well as other general pump station improvements; the relocation for the electrical gear from a 
subterranean location at the Sludge Pumping Station to a new aboveground enclosure; a new 
administration building on site for additional office, meeting, and storage space; high service 
pump improvements and the addition of variable frequency drives to three of the pumps; 
sedimentation basin improvements; replacement of filter inlet valves and actuators; remodeling 
of the existing filter building for better lab and control space and painting throughout; new 
clarifier drives; and incoming electrical system improvements for the facility.  These upgrades 
will improve the reliability and resiliency of the plant, particularly at higher flow rates. The 
majority of this work is complete with only completion of sludge pumping improvements, a new 
IT data center in the Dewatering Building and punch list items remaining. 

 
9. South Rivanna Water Treatment Plant – Sanitary Sewer Connection: Residual liquids and solids 

produced during the water treatment process at the South Rivanna Water Treatment Plant are 



 

18 
 

routed through an equalization basin to two residuals clarifiers. Sludge is pumped to a belt filter 
press in the Solids Handling Facility, and clarified water is discharged to the South Fork Rivanna 
River under a VPDES permit issued by the Virginia DEQ. In the future, anticipated increases in 
solids processing will necessitate an alternative means of disposing of sludge from the treatment 
process. This project includes preliminary and final design of a new sewer connection to convey 
sludge to the sanitary sewer system, as well as right of way acquisition, permitting, and 
construction costs. 

 
10. Urban Water Treatment Plants – GAC Building Dehumidification: Granular Activated Carbon 

(GAC) treatment was installed at the Urban water treatment plants (South Rivanna and 
Observatory) in 2018.  The buildings constructed around the GAC vessels were not conditioned 
and only included unit heaters and portable dehumidifiers.  As a result of the large GAC vessels 
in these buildings, the humidity levels in the area tend to promote condensation which can then 
lead to corrosion of the equipment and general degradation.  While the portable dehumidifiers 
were beneficial, they tended to be unreliable and insufficient to maintain lower humidity levels 
in the buildings.  As a result, the purpose of this project is to install permanent industrial 
dehumidification systems in the GAC buildings associated with the Urban water treatment 
plants.  This project would include the dehumidification units as well as the necessary ductwork, 
electrical improvements, and architectural modifications required for a complete installation. 

 
11. South Rivanna Water Treatment Plant – Main Plant Generator Replacement: During recent 

treatment plant upgrades, the condition of the existing main plant generator was evaluated, and 
it was determined that while the generator was capable of meeting our current needs at the plant, 
we should plan for a future replacement.  This replacement would help ensure the appropriate 
level of electrical service resiliency for the plant and would include a new prime rated generator, 
automatic transfer switch, associated electrical switchgear, feeder cables and other 
appurtenances necessary to allow this replacement to take place while still providing the plant 
with backup power during the construction process. 

 
12. North Rivanna Water Treatment Plant Decommissioning: The North Rivanna Water Treatment 

Plant (NRWTP) has been in use since the 1970’s with minimal upgrades aside from the addition 
of Granular Activated Carbon in 2018. A Needs Assessment was performed that identified 
additional improvements that would be required for the plant to continue to reliably provide 
drinking water to the North Rivanna Pressure Zone. Due to the anticipated expense of these 
proposed improvements, a feasibility study was performed to determine if the NRWTP should 
be upgraded or decommissioned. The study concluded that the plant should be decommissioned, 
and expenses saved could be better applied to other improvements throughout the Urban Water 
System.  As a result, this project includes demolition of the plant facilities, removal of the low 
head dam on the North Fork Rivanna River and returning the property to its pre-existing 
conditions. 

 
 13. Dam Concrete and Steel Repairs: RWSA operates several dams for water supply and sediment 

storage. These include concrete gravity dams and earthen embankment dams, ranging in age 
from 10 to over 80 years. Over time, normal wear and tear from water passage and weather can 
cause degradation of concrete and steel structures. To ensure continued safe operation of these 
dams into the future, it is imperative to complete periodic maintenance and repairs. This project 



 

19 
 

includes funding for the evaluation, design, and construction of concrete and steel repairs at the 
Lickinghole Creek Dam, Totier Creek Dam, South Rivanna Dam, and Sugar Hollow Dam. 
Repairs are expected to include injection grouting of voids in concrete structures, concrete 
surface repairs, recoating steel hoist beams, and installation of new hoist trolleys, among others. 

 
14. South Rivanna Water Treatment Plant – PAC Upgrades: The SRWTP currently utilizes a 

repurposed lime silo reconfigured to feed powdered activated carbon (PAC).  PAC is fed in the 
mixing basin where it is mixed with the raw water prior to entering the rapid mix basins.  The 
PAC storage silo and feed system has reached the end of its useful life and requires frequent 
maintenance attention to maintain operations.  The purpose of this project is to replace the 
existing PAC system with a new modern PAC storage and slurry feed system similar to the one 
installed at the Crozet WTP and the one under construction at the Observatory WTP.  This 